DOE/OR/21548-569

Feasibility Study for Remedial Action

for the Groundwater Operable Units at the
Chemical Plant Area and the Ordnance
Works Area at the Weldon Spring Site,
Weldon Spring, Missouri

December 1998

prepared by
Environmental Assessment Division, Argonne National Laboratory

prepared for

U.S. Department of Energy, Weldon Spring Site Remedial Action Project, Weldon Spring, Missouri,
under Contract W-31-109-Eng-38




% <9 This report is printed on recycled paper.




DISCLAIMER

This report was prepared as an account of work sponsored
by an agency of the United States Government. Neither the
United States Government nor any agency thereof, nor any
of their employees, make any warranty, express or implied,
[...]
conditions (e.g., biodegradation rate constants and distribution coefficients [K,] for each contami-
nant). Table 3.1 lists the analytical parameters used to provide information on whether natural
attenuation of chlorinated aliphatic hydrocarbons such as TCE is occurring. (Currently, no natural
attenuation sampling protocols are available for nitroaromatics, nitrate, and uranium.) Sampling and
sample analysis would be conducted throughout the operational duration of Alternative 3 to confirm
that natural attenuation was proceeding at rates consistent with meeting cleanup objectives.




3-11

TABLE 3.1 Analytical Parameters that Provide Information
on Natural Attenuation of Chlorinated Aliphatic Hydrocarbons

Alkalinity Oxidation-reduction potential
Chloride concentration Oxygen (dissolved)
Conductivity pH

Hydrogen (dissolved) Sulfate concentration

Iron (II) Temperature

Methane, ethane, and ethylene concentrations Total organic carbon
Nitrate concentration Volatile organic compounds

Source: Wiedemeier et al. (1996).

Like Alternative 2, Alternative 3 would involve continued groundwater monitoring. A more
elaborate sampling and analytical scheme would be required to verify that natural attenuation was
occurring at rates that would ensure no off-site migration of contaminant concentrations above
health-based levels. Groundwater sampling would be conducted within the contaminated zone to
document that natural attenuation was occurring. Also, sampling would be performed outside the
contaminated area to identify any migration of contaminants that might require initiation of more
active remedial measures. The direction and rate of movement of the contaminated groundwater
would be tracked as a function of time. Under Alternative 3, groundwater monitoring would continue
for a reasonable period of time (i.e., greater than 10 years) or until remedial objectives were met.

Groundwater monitoring would be conducted using the existing well network, as
appropriate. Additional monitoring wells might be installed and sampled to evaluate the protective-
ness of this alternative and to detect the migration of contaminated groundwater. These wells would
be placed approximately 150 m (500 ft) downgradient of the leading edge of the contaminated
groundwater or at the distance estimated to be traveled by the groundwater in two years, whichever
was greater. For the evaluation of this alternative, the construction and operation of 38 additional
monitoring wells (approximately 25% of the number of existing wells) was assumed. All wells
would be screened in the same hydrogeologic unit as the contaminated groundwater (i.e., Burlington-
Keokuk Limestone). The exact monitoring network and details regarding frequency of sampling and
parameters analyzed would be identified in the ROD or subsequent RD/RA reports.

Because contaminants would remain on-site at concentrations above those that allow for
unlimited use and unrestricted exposure, reviews would be conducted at least every five years,
consistent with CERCLA requirements. If monitoring showed that the extent and concentrations of
contaminants in the groundwater had decreased significantly during the five-year period, the number




3-12

of wells sampled and the sampling frequency might be reduced. Wells that duplicated information
(e.g., wells located less than 15 m [50 ft] apart within the same aquifer, screened over the same
interval, and exhibiting similar contaminant concentration profiles), provided unreliable information
(e.g., wells that were dry part of the year), or contained contaminant concentrations below the PRGs
for all contaminants might be considered for elimination (Air Force Center for Environmental
Excellence 1997). The sampling frequency would depend on the location of the monitoring wells
and the groundwater flow velocity. The number of monitoring wells and sampling frequency would
be determined in collaboration with the regulators.

Active response measures would be considered if data indicated that future migration of
contaminants would result in unacceptable exposure concentrations. These contingency measures
could include developing an alternate water supply for the public (which would be provided by a
wide range of actions, such as well relocation, selective use of wells, or connection to an existing
system or surface water source), well head treatment, and use restrictions.

3.3.2.4 Alternative 4: Groundwater Removal and On-Site Treatment
Using Granular Activated Carbon

Alternative 4 would involve extraction and ex-situ treatment of the WSCP and the WSOW
groundwater to achieve PRGs for groundwater. Groundwater containing concentrations exceeding
these limits would be removed by using conventional vertical extraction wells, pumped to and
treated in an aboveground treatment system consisting of a sequence of physical and chemical unit
operations, and released to a permitted discharge point. If discharged to surface water (e.g., the
Missouri River), the treated water might be required to meet federal and state effluent standards. This
analysis assumed that compliance with these standards would be required. Reinjection of the treated
groundwater back into the aquifer was not considered desirable because of the large number of
required injection wells and the low hydraulic conductivity of the shallow aquifer.

Groundwater extraction and treatment (i.e., “pump and treat”) is a widely applied remedial
technology. Groundwater extraction systems are relatively simple to design, can be readily con-
structed and operated, and use standard equipment available from many sources. These systems are
used to enhance free product recovery, contain a dissolved contaminant plume, and reduce the mass
of contamination in an aquifer. Groundwater extraction wells used in aquifer remediation are
typically located near the area of highest contaminant concentrations or near the leading edge of the
plume. If located near the leading edge of the plume, the groundwater withdrawal system typically
intercepts the downgradient extent of the contaminant plume. For a well-defined contaminant plume,
conventional extraction is often the first line of defense in preventing further migration and in
removing the majority of the contamination.




3-13

The first step during construction would involve installation of the vertical extraction wells,
which is generally conducted by drilling into the aquifer. The selection of a drilling method is a
function of site-specific geologic conditions, well specifications, and degree of subsurface
disturbance. Three drilling methods (i.e., hollow-stem auger, water/mud rotary, and air rotary) are
generally considered when installing wells for groundwater extraction. This analysis assumed the
use of water/mud rotary drilling because of the size of the extraction well (a 15-cm [6-in.] extraction
well was assumed in this design because it contains adequate space for pumps and pipes for most
extraction systems). After each well installation, the drilling equipment, risers, and caps, as well as
drilling tools, would be decontaminated.

Between approximately 300 and 930 vertical extraction wells at the WSCP and between
27 and 80 wells at the WSOW (Appendix C) were assumed to be required to achieve a reasonable
extraction rate and to contain further spread of contaminants. The wells would be between 15 m
(50 ft) and 24 m (80 ft) deep, have a screened length of 10 m (30 ft), and be 15 cm (6 in.) in
diameter. Additional investigation of aquifer characteristics would be necessary for detailed
evaluation of the placement of the extraction wells and estimation of groundwater extraction rates.
The actual location, size, capacity, and depth of the various extraction wells would be determined
during the remedial design phase, at which time the hydrogeologic characteristics (i.e., permeability,
thickness of the aquifer, depth of the affected groundwater) and the delineation of the contaminated
area would be taken into account.

The extracted groundwater would be contained in an aboveground tank prior to pumping
for treatment. Contaminated groundwater would be pumped through polyvinyl chloride (PVC) pipes
directly to the treatment process. A pipeline would be constructed connecting the outlet of the
aboveground tank with the appropriate groundwater treatment facility.

Under Alternative 4, construction of two groundwater treatment facilities with similar
treatment capabilitieé was assumed: one to treat extracted groundwater from the WSCP and another
for the WSOW. (Groundwater at the WSOW would not need treatment to remove TCE or nitrate;
therefore, the treatment processes associated with these contaminants [e.g., reverse osmosis for
nitrate removal} would not be applied for the WSOW.) The general-use treatment facilities would
be single-story, metal frame structures that would house the groundwater treatment system, water
storage tanks, pumps, and ancillary equipment. These facilities would have treatment capacities from
760 to 2,400 L/min (200 to 620 gpm) for the groundwater extracted from the WSCP and from 24
to 72 L/min (6 to 19 gpm) for the WSOW groundwater. The facility footprint would range from 360
to 750 m? (3,900 to 8,000 ft* ) for the WSCP and from 42 to 70 m? (450 to 740 ft?) for the WSOW,
depending on the number of extraction wells required. (This analysis also considered the use of
existing on-site wastewater treatment facilities such as the Quarry Water Treatment Plant [QWTP]
and the Site Water Treatment Plant [SWTP]. However, use of the QWTP for treatment was rejected
because it is not equipped to treat TCE and nitrate that would be present in the extracted groundwater




3-14

at the GWOU. The SWTP would be considered in the remedial design for treatment of extracted
groundwater, if it is available and determined to be cost effective.)

A preconceptual process flow diagram for groundwater treatment is provided in Figure 3.1.
This process is similar to that currently applied for treatment of contaminated surface water by the
SWTP at the WSCP. In the analysis for this FS, it was assumed that if the effluent from groundwater
treatment was discharged to a surface water body, the treated water might be required to meet federal
and state effluent standards.

The extracted groundwater would first be sent to a feed tank to dampen variations in flow
and groundwater quality among the extraction wells, thereby providing equalization of influent.
Uranium and other metals would be removed within the mix tank by precipitation. Several precipi-
tation additives are available. Although lime is the most common precipitant in general use because
of its low cost, lime tends to be inefficient because of the volume of sludge produced. This analysis
assumed the use of lime; an additive (or combination of additives) would be selected during the
RD/RA phase on the basis of cost and volume of sludge produced. Following precipitation, the
precipitate would be rapidly transferred to the clarifier, where the solids in the precipitate mixture
would settle to the bottom. Sludge from the clarifier, containing the solids and precipitated uranium
and other metals, would be dewatered using a filter press. The solid sludge would be sent for
disposal.

Clarifiers are generally sufficient for the removal of suspended solids. However, because
solids from precipitation or filter backwash sometimes coagulate and settle poorly, multimedia filters
would be included to remove any fine particles that did not settle out in the clarifier.

Granular activated carbon would be used to remove organic materials, including
nitroaromatic compounds (such as 2,4-DNT and TNT) and TCE, by chemically and physically
binding them to the carbon. In liquid-phase carbon adsorption, the groundwater would be passed
through beds containing the activated carbon, where the contaminants would be adsorbed.

Ionic species such as nitrate would be removed by means of reverse osmosis, which
involves forcing the contaminated water across a semipermeable membrane, which reduces the
mineral content in the groundwater, thereby removing nitrate. Treatment by reverse osmosis would
result in a permeative stream with low concentrations of ions and a low-volume reject stream
containing the concentrated dissolved compounds. This reject stream would be sent to an evaporator
for further concentration. The evaporator concentrate would be dewatered using a filter press and
then mixed with cement additives to produce a solidified residue (grout) for disposal. (Groundwater
treatment at the WSOW would not require reverse osmosis for nitrate removal.)




Chemical
additives

Muitimedia
filtration
(solids removal)

Solids (sludge)

for disposal

/ .
Recovered Feed - ] Clarifier Overflow
groundwater tank L
Mix tank
Filter press
Filtrate
r
!
1
1
'
1
1
1
Effluent |
testing D \
1
1
1
1
i 1 Cation/anion
Dlss%hr?a{gg © ——————— - ! fon exchange
water body (uranium and

Solidified.
residue
for disposal

- m e e me me am e e e M e e s e v e e M Em G e AW R mm e R E Gm e TE Gm Gm ew TR W Sm S YR SR Mm Wn SR mS R me e e e e e

‘ Cement
additives

nitrates removal)

Liquid Removes
phase * TCE
adsorption| *2,4-DNT
(GAC? « TNT

Reverse osmosis module l<—1

~ |

o e Em s e e o s e Em wn e e mw e mw G M o e em e e M Mm Bm Gw S 4 MR M e G e mu A% e e ww e e wm e =

]

Reverse osmosis module Id—-

ne

Filter press

HEnn

Mixer

=

A

Reverse osmosis module Iq—

Evaporator
concentrate

4__f\_______J Removes

* Nitrate

A4 Reverse
osmosis
concentrate

Evaporator

Liquid effluent

4

FIGURE 3.1 Process Flow Diagram for Proposed Groundwater Treatment under Alternative 4

The processes
within this box
may not be
needed at

the WSOW.

SFA5705

gr-¢




3-16

Ion exchange would be used to remove trace amounts of uranium and nitrate from the
groundwater; this method has been widely applied for the treatment of high flows of wastewater with
dilute concentrations of metals. In ion exchange, the contaminants are exchanged with ions of the
resin (e.g., sodium [Na']). (Groundwater treatment at the WSOW would not require ion exchange
for uranium removal.) The treated water from the ion-exchange units would be chemically analyzed
to verify that the water had been treated to acceptable levels for discharge.

Liquid-phase carbon adsorption would be used under Alternative 4 for removal of organic
compounds from the groundwater. This technology is well developed and widely used, and it is very
effective in removing a wide range of organic contaminants from groundwater, including TCE and
explosives. It is a transfer technology only, however, and the carbon adsorption media would require
replacement after reaching its capacity. In liquid-phase carbon adsorption, the contaminated ground-
water comes in contact with the GAC by flowing through a series of packed bed adsorbers (which
are simply columns packed with GAC). The activated carbon selectively adsorbs organic
compounds, which are attracted to and held in the internal micropores of the carbon granules. This
analysis assumed the use of downflow fixed-bed GAC adsorbers (see Figure 3.2), because they
constitute a cost-effective treatment technology that produces the lowest effluent concentrations
compared with other carbon adsorber designs.

Carbon bed

Particulate
filter

Influent

Contaminated
groundwater

= Effluent
(treated water)

SFAS701

OFont carbon

FIGURE 3.2 Typical Fixed-Bed GAC Adsorption System (Source: Marks et al. 1994)




3-17

The system described for Alternative 4 should be effective for removing TCE, nitrate,
nitroaromatic compounds, and uranium. (The process flow diagram in Figure 3.1 is provided for
purposes of illustration and is not intended as a final or definitive treatment system. Other treatment
processes or system configurations could be used, provided they are capable of cost effectively
achieving the required effluent concentrations.) In general, however, the removal characteristics of
any particular combination of contaminants in a waste stream are not predictable. A pilot test using
a sample of the affected groundwater under conditions comparable to those of the GWOU might be
required to accurately determine the optimal process and its characteristics. The actual design for
treatment of the extracted groundwater would be determined during the remedial design phase, at
which time the necessary flow capacity, required contact time to reduce contaminant concentrations,
and contaminant concentrations likely to be encountered would be taken into account.

It was assumed that any sludge generated by groundwater treatment at the WSCP and the
WSOW would be managed similarly to sludge generated by the water treatment process at the
SWTP. This sludge is currently placed into 3-m’ (4-yd®) boxes and transported to the temporary
storage area at the WSCP. The sludge is placed within a bermed area constructed on top of the fine-
grained soil pile at the temporary storage area and allowed to dewater. Eventually, the sludge is
mixed within the fine-grained soil matrix (Valett 1997); this mixture will be disposed of in the
on-site engineered disposal facility when it becomes available.

Following closure of the on-site disposal facility at the WSCP, the dewatered sludge from
the GWOU would be packaged for off-site shipment and disposal. If the waste-acceptance criteria
for off-site disposal are met, the dewatered sludge would be shipped via truck to an off-site licensed
disposal facility (transport by rail does not appear to be an option because of the lack of a nearby
railhead for shipping). Assuming packaging in a standard 55-gal (208-L) drum and truck transport,
only one off-site shipment to a licensed disposal facility would be required annually.

Ifnecessary to meet the waste acceptance criteria for off-site disposal, the sludge would be
treated by chemical fixation (stabilization/solidification) prior to disposal. Most of the solids in the
sludge would be uncontaminated dissolved solids such as calcium carbonates and hydroxides.

The maximum radioactivity of the dewatered sludge is estimated to be about 60 pCi of
uranium per gram of sludge for the WSCP groundwater and less than 1 pCi of uranium per gram of
sludge for the WSOW groundwater. These values are based on the maximum detected concen-
trations of 870 and 10 pCi/L measured during monitoring at the WSCP and the WSOW, respectively
(DOE and DA 1998b), and an assumed 1.5 g (0.05 oz) of sludge per 100 g (3.5 oz) of wastewater
[Shropshire et al. 1995]). Both values are much lower than the maximum average concentration of
18,000 pCi/g of uranium allowed in waste sent to the Envirocare facility for off-site commercial
disposal. These estimates could actually be much lower because more recent maximum
concentrations of uranium at the WSCP and the WSOW are lower (i.e., the maximum concentrations
reported were 60 pCi/L for wells at the WSCP [MW-4024] and 2 pCi/L for wells at the WSOW).




3-18

In fact, it is suspected that the 60 pCi/L could have been due to the bentonite grout used for installing
well MW-4024 in 1995.

The replacement schedule for spent GAC would depend on its adsorption efficiency under
actual operating conditions. It was assumed that the spent carbon would be replaced every three
months. The spent carbon would then be regenerated at the supplier facility or sent to a commercial
disposal facility. Because a process for off-site thermal regeneration of GAC contaminated with
explosives is currently under development (PNNL 1997), this analysis assumed disposal of the spent
contaminated carbon. For a carbon fill of 400 kg (880 Ib), the amount of spent carbon to be disposed
of annually as hazardous waste would be approximately 1,600 kg (3,500 1b). Assuming packaging
in standard 55-gal (208-L) drums and truck transport, less than one shipment to a licensed disposal
facility would be required annually for both the WSCP and the WSOW groundwater treatment
facilities. On the basis of literature values of carbon adsorption capacity for various compounds